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Test Report {(Electronic wersiom)

No:21R002085

Resistance to penetration by biologically contaminated aerosols M

(ISO/DIS 22611:2003, Temperature:24.5°C, Rh:56.0% Sample pretreatment:time of room
temperature 48h)

Requirement
Specimen 1 Penetration ratio >5; Class 3 was pass
Thickness (mm) 0.18 (EN 14126:2003/AC:2004)
Average mass per unit area(g/m2 ) 110
Penetration ratio 6. 60
Specimen 2
Thickness (mm) 0.18
Average mass per unit area(g/m2 ) 110
Penetration ratio 6.53
Specimen 3
Thickness (mm) 0.18
Average mass per unit area(g/m2 ) 110
Penetration ratio 6.71
Specimen 4
Thickness (mm) 0.18
Average mass per unit area(g/m2 ) 110
Penetration ratio 6.63
Average penetration ratio 6. 62

End of Report
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Verification Code: VGBH-3839-34
Verification Website: www.gttc.net.cn

No0:21R002085 Issue Date: 2021-10-08

Applicant: Wujiang Tutaike Textiles & Finishing Co.,LTD
Address:  NO:1599 South 3rd Ring Road Shengze Wujiang Jlangsu

Information confirmed by applicant:

TTK-CO1 Protective reusable apron coat

Quantity: 10 pieces

Manufacture's name: Wujiang Tutaike Textiles & Finishing Co.,LTD

Standard Adopted:

EN 14126:2003/AC:2004 <Protective clothing - Performance requirements and tests methods for protective clothing against
infective agents>

Date Received/Date Test Started: 2021-09-25

Conclusion:

Resistance to penetration by biologically contaminated aerosols M
Note: "M"-Meet the standard's requirement "F"-Fail to meet the standard's requirement "---"-No comment
Remark:

All the tested items are tested under the standard condition (except for indication).
Copies of the report are valid only re-stamped.
The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

Approved By: l‘l Gwm lrﬂ
LiQin Liu Senior Engineer
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